(. LOMBARDINd:ou: suo

A KOHLER. COMPAMNENgine: SLD 930-4 Drawing: D

CONTROLS/LUBRICATING SYSTEM/DIPSTICK/OIL PAN

POS. |CODE DESCRIPTION Qty
1 (————— » bolt M 8 X 1,25 X 16 0
8 4670.022 copper gasket diam.18,5 X 1,5 2
9 5953.060 nipple 2

10 9485.0906 lubricating pipe 1
11 7350.034 0il cooler 1
12a 8545.129 brace 1
13 4670.060 copper gasket diam.12 2
14 1901.040 union bolt M 12 1
15 9485.184 lubricating pipe 1
16 $8545.130 brace 1
17 B240.020 nut M 8 2
18 4775.255 rubber gasket 1
20 1780.015 bolt M 10 X 1,5 X 70 2
21 7625.020 washer diam.10,5 2
22 3240.033 nut M 10 2
24 &————- » lubricating pipe 0
32 4160.011 locking nut 1
33 4670.016 copper gasket diam.14 1
34 9455.063 lubricating pipe 1
36 4670.058 copper gasket diam. 8,2X12X1,5 8
37 1901.054 union bolt 4
39 5400.0093 rubber sheathing 2
40 B617.016 clamp 2
44 «————= » stud 0
46 9485.092 lubricating pipe 1
47  «————= » dipstick guard 0
49 1400.441 dipstick 1
51 8965.037 plug 1
52 4670.058 copper gasket diam. 8,2X12X1,5 1
53 1200.038 rubber o0il seal 1
54 4670.058 copper gasket diam. 8,2X12X1,5 1
55 7330.128 connection 1
56 4670.058 copper gasket diam. 8,2X12X1,5 1
58 8965.021 plug M 8 1
59 4670.058 copper gasket diam. 8,2X12X1,5 1
60 B740.032 OIL FILTER 1
62 2175.036 0il filter cartridge 1
63 9730.040 screw M 8 X 80 2
64 7555.029 washer diam. 8 2
65 6370.187 intermediate plate 1
66 9027.007 plug 1
67 4670.014 copper gasket diam.12 1
68 4730.024 gasket 1
69 4670.022 copper gasket diam.18,5 X 1,5 2
70 5953.060 nipple 2
85 B3240.043 nut 1
86 7701.009 washer 1
87 4936.082 gear 1
88 4670.016 copper gasket diam.14 1
89 «————- » see Pos. 93 0
90 2200.002 key 1
91 9730.034 screw M 8 X 55 1
92 7555.029 washer diam. 8 1
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Group: 5LD
Engine: SLD 930-4 Drawing: D

CONTROLS/LUBRICATING SYSTEM/DIPSTICK/OIL PAN

POS. |CODE DESCRIPTION Qty
93 &————— » OIL PUMP -1,00 0
93 6605.051 LUBR.OIL PUMP std. 1
94 1200.038 rubber o0il seal 1
95 «————-— » screw M 12 X 10 0
96 1200.001 O ring 108 1

147 1861.046 bolt 1
148 9730.100 screw M 8 X 25 2
149 7555.029 washer diam. 8 2
150 1901.051 union bolt 1
151 9485.023 0oil pipe 1
152 4670.058 copper gasket diam. 8,2X12X1,5 2
153 1901.051 union bolt 1
154 7555.029 washer diam. 8 2
155 9730.026 screw M 8 X 20 2
156 4670.058 copper gasket diam. 8,2X12X1,5 2
157 3740.063 oil filter 1
158 «—————- » gasket 0
159 6647.085 oil pan 1
16l 1770.002 bolt M 8 X 1,25 X 16 1
162 7625.012 washer diam. 8,4 1
166 4670.051 copper gasket 1
168 7565.011 washer diam.10 1
175 3240.018 nut M 8 1
178 3240.008 nut M 6 4
179 7625.008 washer diam. 6,4 4
187 8235.035 sector 1
188 7625.008 washer diam. 6,4 4
189 9865.041 screw 4
190 6085.015 pin 1
191 5690.003 spring 1
197 6545.010 knob 1
198 3240.008 nut M 6 1
200 7565.004 washer diam. 6 1
203 1200.034 O ring 105 1
204 1930.034 bolt 1
209 4670.016 copper gasket diam.14 2
210 $730.100 screw M 8 X 25 18
211 8965.005 0il drain plug M 14 2
212 $780.052 stud M 8 X 18 (28) 3
213 J565.007 washer diam. 8 3
214 B240.018 nut M 8 3
215 7625.026 washer diam.12 1
216 2516.065 HAND CONTROL 1
216 5201.019 lever 1
217 B240.008 nut M 6 1
218 1390.036 control rod 1
219 B240.008 nut M 6 1
220 8280.016 joint 1
221 7625.061 washer diam. 8,4 1
222 B240.1064 nut M 8 1
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